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Lows of Dundee Limited 
PO Box 300 
Marrbank House 
6 Paradise Road 
Dundee 
DD1 9JZ  Contact: Sue Campbell 
 
 
DATE RECEIVED   :  3 APRIL 2014 
FABRIC SUPPLIER   :  KY001 – LD 3880 
SAMPLE DETAILS   :  550GSM COATED PVC STRIPE BLUE/  

WHITE FUNGICIDE TREATED AND 
UVS, GLOSS LACQUERED BOTH 

QUALITY/REFERENCE  :  PAF – 16 BLUE/WHITE 
ORDER NUMBER   :  LD4134 
REPUTED FIBRE CONTENT  :  POLYESTER SCRIM COATED WITH  

PVC 
FABRIC DESCRIPTION  :  COATED FABRIC 
COLOUR/DESIGN   :  BLUE/WHITE 
END USE    :  COVERS/TARPAULINS/ 

ARCHITECTURAL STRUCTURES 
 
 
REQUEST: BS7837: 1996   
 
 
COMMENTS: The results indicate that the sample meets the requirements of BS7837: 1996. 
 
 

     
S. WISEMAN      P. NEESAM 
LABORATORY MANAGER    HEAD OF FLAMMABILITY 
 
This report shall not be reproduced except in full without the written approval of HSTTS. In all circumstances results of tests are implied as 
referring only to the sample supplied and should not be construed or interpreted on any other basis. The comments given in the report are for 
guidance only and are not a part of the results. Opinions and interpretations expressed herein are outside the scope of UKAS accreditation. 
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FIRE TESTS ACCORDING TO BS 7837:1996  
SPECIFICATION FOR FLAMMABILITY PERFORMANCE FOR TEXTILES USED IN THE 
CONSTRUCTION OF MARQUEES AND SIMILAR TENTED STRUCTURES 
 
Conditioning 
 
Prior to testing, the Specimens of 550gsm Coated PVC Stripe Blue/White, Ref: PAF - 16 Blue/White were 
conditioned for 24 hours in an atmosphere having a temperature of 20 ± 2°C and a relative humidity of 65 
± 5%. The specimens were tested, as requested by the customer, in the original, as received condition. 
 
Procedure 
 
Three length and three width specimens were tested in accordance with the above standard.  
Test 2B (bottom edge ignition) of BS 5438:1989 was used together with a flame application time of 10 
seconds, as specified. 
In addition, a piece of filter paper with specified characteristics was placed 55mm below the specimen to 
detect flaming debris. 
 
The following parameters were recorded: - 
 
1. Duration of flaming 
2. Flame on upper or vertical edges 
3. Filter paper ignition 
 
Performance  
 
The sample shall be deemed to perform satisfactorily (pass) if, for at least five of the six test specimens: 
 
 (a) The duration of flaming does not exceed 5s after removal of the igniting flame; and 
 (b) The lowest boundary of any flame does not reach the upper edge or either vertical edge; and 
 (c) The filter paper does not smoulder or flame. 
 
The sample shall be deemed not to conform to BS 7837:1996 if more than two test specimens show any of 
the effects listed in (a) to (c) above.  If two test specimens show any of the above effects then a further six 
specimens shall be tested.  In this case, the sample shall be deemed to pass if five of the second set of six 
specimens performs satisfactorily. 
 
Results 
 

Duration of flaming(s) Edge Reached (Yes or No) Filter Paper Ignition (Yes or No) 
Length 1 - 3 Width 1 - 3 Length 1 - 3 Width 1 - 3 Length 1 - 3 Width 1 - 3 

0.0 0.0 No No No No 
0.0 0.0 No No No No 
0.0 0.0 No No No No 

 
Comments 
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The results indicate that the sample meets the requirements of BS7837:1996. 
 


